Return to Table of Contents

Return to Gynecology Table of Contents
Premenstrual Syndrome and Premenstrual Dysphoric Disorder 

· Premenstrual syndrome (PMS) is also known as "premenstrual tension” or "late luteal phase dysphoric disorder." 

· PMS symptoms vary from mild to severe among the general population and the severity of symptoms tends to be 


       variable with cycles in individuals. 

· Evidence suggests that PMS is more severe in cultures with Western life-styles where there is an incidence of 


       approximately 25%-50%. 

· Incidence rates of PMS peak during the third decade of life in women. 

· Pathophysiology:

· PMS may be associated with an elevated estrogen/progesterone ratio. Other factors have also been implicated in the 


etiology of PMS including: 

· Decreased hepatic production of E3

· Excessive production of aldosterone (MSS-2)

· Abnormal blood sugar regulation: dysinsulinism, hypoglycemia

· Hyperprolactinemia

· Kidney retention of sodium and fluids

· Magnesium deficiency

· Vitamin B complex deficiency.

· Several factors have been found to increase estrogen-progesterone (E/P) ratios and to increase PMS symptoms. 

· History of pregnancy (parity)

· Abortion 

· Tubal ligation

· Hysterectomy

· Oral contraceptive use

· Anovulatory cycles.
 

· Signs and Symptoms:

abdominal bloating 


alcohol and drug addiction 


alcohol intolerance 


anxiety 


appetite 


confusion 


congestive dysmenorrhea 


craving for sweets 


crying spells 


depression 


dizziness 

eating disorders 

epilepsy 

fibrocystic breast disease 

fibromyalgia 

forgetfulness 

headaches 

heart pounding 

history of postpartum depression 

history of toxemia of pregnancy 

insomnia 

irritability 

light-headedness 

mastalgia 

menorrhagia 

mood swings 

nervous tension 

oral contraceptive intolerance 

swelling of arms, hands, legs or feet 

weight gain 

· Symptoms of PMS have been divided into four subgroups: PMS-A, PMS-C, PMS-D, and PMS-H. 

· PMS-A for "anxiety," includes nervous tension, mood swings, irritability, and anxiety.

· PMS-C for "cravings," includes symptoms associated with hypoglycemia such as headaches, craving for 


sweets, increased appetite, heart pounding, and light-headed or dizziness.

· PMS-D for "depression," includes confusion, depression, forgetfulness, crying spells, and insomnia. 
· PMS-H for "hyperhydration," includes swelling of legs or feet, swelling of arms or hands, weight gain, and 

abdominal bloating.
· Diagnostic work-up for PMS 

· A diagnostic work-up can start with a review and quantification of PMS symptoms (see PMS Questionnaire). 

· Occurrence of symptoms during the luteal phase (ovulation to menses) is critical for diagnostic significance.

· Physical examination 

· Pelvic exam

· PAP smear, and maturation index (MI). 

· Basal body temperature testing by month intervals with recording of symptoms (to identify a mid-cycle thermal 

       shift indicating ovulation, follicular and luteal relative phase lengths, basal body temperature evaluation for E/P 

       ratio, biphasic cycles, etc.).

·  Hormones can be tested including FSH, LH, E1, E2, E3, progesterone, TSH, blood chemistries, and urinalysis. 

· A diagnosis of PMS requires an exclusion of underlying pelvic or endocrine disease 

· Pelvic inflammatory disease

· Endometriosis

· Ovarian pathology

· Dysmenorrhea

· Depressive illness (including bipolar disorder)

· Hyperprolactinemia

· Hypothyroidism

PMS Questionnaire: 

NAME: 

DATE: 

Grade the symptoms below: (Scale:  0- None or rarely, 1- Mild , 2- Moderate, 3- Severe)

PMS-A 

Nervous tension 

Mood swings 

Irritability 

Anxiety 

Total 

PMS-H 

Weight gain 

Swelling of legs or feet 

Swelling of arms or hands 

Breast tenderness 

Abdominal bloating 

PMS-C 

Headache 

Craving for sweets 

Increased appetite 

Heart pounding 

Light-headed or dizziness 

PMS-D 

Depression 

Forgetful 

Confused 

Insomnia 

Crying spells 

Total PMS Score _____

How long before your period do the symptoms begin? ___Days ___Hours

How long after your period do the symptoms last? ___Days ___Hours

· Treatment
· E/P ratio by decreasing excess estrogen or increasing deficient progesterone. 

· Liver support and detoxification can be beneficial in the management of PMS. 

· Cytochrome P450 catalyzes the conjugation of estrogens in the liver & ( the conversion of E1 & E2 to E3

· Normal liver function is essential for maintaining a healthy "urinary estrogen quotient". 

· Conventional Medical management of PMS has included attempts at intervention with various pharmaceutical 

       agents with limited benefit for the alleviation of symptoms. 

· Some of the therapeutic agents that have the potential of increasing the E/P ratio and aggravating PMS 


       symptoms with long-term use include oral contraceptives and estrogen. 

· Other therapeutic agents used to treat PMS include sedatives, antidepressants, lithium, bromocriptine, 


       diuretics, prostaglandin synthesis inhibitors, caffeine, and NSAIDS.

· Progesterone is a biological medication used to treat PMS. 

· Although anecdotal evidence and uncontrolled trials indicate marked clinical improvement, double-blind 




studies have produced negative results. 

·  Typically reserved for cases in which other treatments have been ineffective or for cases of shorter, 





heavier periods.

· Can be administered as homeopathic progesterone, transcutaneous progesterone, sublingual progesterone, 





per vagina or per rectum as progesterone suppositories, oral micronized progesterone, or injected 





intramuscularly. 

· Synthetic progestins, such as medroxyprogesterone acetate, generally have different effects than natural 





progesterone and are known to cause many more adverse effects. 

· Oral Micronized Progesterone:  300 mg qd during the luteal phase.   

· Begin administration around day 12 or ovulation and discontinue with the onset of menstruation.  

· For the cream, apply to the skin on inner arm, thigh, palms, soles

· Lifestyle Considerations:

· Maintaining an ideal body weight and regular aerobic exercise can be beneficial in the management of PMS. 

· Obesity is associated w/ an increase in E/P ratio since adipose  acts as the main production site for E1.

· Increased lean body mass can also benefit PMS by decreasing the E/P ratio. 

· Counseling should include a caution about the long-term effects of some treatments for PMS including 



hysterectomy, diuretics, oral contraceptives, and estrogen. It should be made clear that such treatments of 




PMS may in fact cause a long-term aggravation of PMS symptoms. 

· Dietary Therapeutics:

· Nutrient dense with at least 25g of daily fiber

· Restriction of several dietary items including the restriction of red meats, dairy products, sugars, saturated 


       fats, salt (NaCI), xanthines, alcohol, animal fats 

· Animal fats have been found to increase PRL secretion. 

· Animal fats also contain arachidonic acid (( pro-inflammatory prostaglandins and leukotrienes

· Rich in gamma linolenic and omega 3 fatty acids. 
· Stimulate PGE1 that can be beneficial in the treatment of PMS. 
· Anti-inflammatory fatty acids found in flaxseed, borage, black currant, and evening primrose oil. 
· Phytoestrogens (soy, flax meal, alfalfa, clover sprouts, etc.) generally have a beneficial effect on symptoms 



because of their effect of modulating excess estrogen. 

· Dietary considerations can be summarized as:

· Eliminate chocolate, black tea and coffee to eliminate methylxanthines.
· Reduce refined sugars and simple carbohydrates and increase complex carbohydrates, veggies and fruits.
· Avoid salt or highly processed foods.
· Exercise regularly:  frequency is better than quantity.  Aerobic is preferred (better than weight training).
· Avoid alcohol and tobacco. 
· Increase EFAs.
· Increase legumes and proteins.
· Increase fiber to bind exogenous estrogens so that they are not absorbed.  

· Identifying and avoiding allergenic foods may be helpful in occasional cases (clinical observation).
· Botanical Therapeutics:

· Focus on the liver and digestion as well as the reproductive system. 

·  Progesterogenergic botanicals taken during the luteal phase can be used to regulate E/P ratio.

· Vitex agnus castus 
· Acts directly upon the anterior pituitary ( (LH & (FSH ( (progesterone & ( estrogen & ( in E:P 

· Dopaminergic activity that can decrease secretion of PRL by the pituitary. PRL inhibition is useful since PRL elevates E/P ratio by both raising estrogen and lowering progesterone (see therapy for hyperprolactinemia. The decreased PRL secretion is found to promote normal corpus luteum function and progesterone synthesis. 
· Viburnum opulus: tends to work better in conjunction with other herbs.
· Gingko biloba: 60 mg/d standardized extract;  helps blood flow as in breast tenderness, HA, etc.
· EPO/borage oil: breast tenderness and fibrocystic breast changes.
· Hypericum perforatum: inhibits serotonin uptake.

· Other botanical medicines used to treat PMS include Eleutherococcus senticosus (root), Mitchella repens 

(leaf), Silybum marianum (seed), Viburnum prunifolium (bark), Alchemilla vulgaris (leaf & flowers), 


Dioscorea villosa (root), Taraxacum officina/e (leaf), Smilax ornata (root), Arctium lappa (root), and 


Verbena officinalis (herb). 
· Nutrient Therapeutics:

· Multivitamin and mineral

· B- complex vitamins 

· bioflavonoids

· calcium
· chromium

· Magnesium

· tyrosine (a precursor of thyroid hormone, melatonin, and serotonin)

· Vitamin B6 inhibits PRL secretion, which is useful since PRL elevates E/P ratio by both raising estrogen 



       and lowering progesterone (see therapy for hyperprolactinemia. 
· Vitamin E

· Zinc 

· 5-HTP, L-tryptophan

	5-HTP and L-tryptophan
	start w/ 50 mg tid and progress; not to exceed 400 mg qd) and L-tryptophan (500-2000 mg tid)
	decreased serotonin occurs 10 days prior to menses, decreased in PMDD as well.

	Calcium
	1200 mg qd
	Controlled trial:  less fluid, retention, etc.  

-women with PMS have decreased luteal calcium

	Flavonoids (OPC)
	
	controlled trial:  improvement after two cycles (60%) and 4 cycles (78%) with decreased congestive Sx.

	Magnesium
	200-400 mg/day for 2 months, particularly in the luteal phase.  
	-Controlled trials:  Works better when used in combination with B6 and possible vitamin E and other nutrients.

-PMS women have low normal serum Mg all month long.

	Melotonin
	
	decreased melatonin in PMDD

	Vitamin B6
	50-200 mg/day (Dr. Hudson may use up to 500 mg qd- toxic Sx is neuropathy)

Theoretically, may be more effective when used in combination with magnesium, vitamin E and EFA’s
	Controlled trials:  Relieves various Sx of PMS.  Higher doses are sometimes used during premenstrual phase.  It may also alleviate premenstrual acne flare-ups (uncontrolled trial). 

	Vitamin E
	600 IU/day
	Controlled study:  relieved symptoms.

	Zinc
	
	-serum levels may be reduced in the luteal phase


· Physical Medicine Therapeutics

· Regular aerobic exercise generally has a beneficial effect on PMS. 

· If the patient is already exercising, increasing exercise has also been shown to be of benefit.

· Other Treatment Considerations:

· Treatment of gastrointestinal dysbiosis (Candidiasis) can be helpful.

· Treatment of hypothyroidism is beneficial in the treatment of PMS.

· Associated with elevated TRH secretion and elevated serum PRL secretion that can produce an elevation 




in E/P ratio by both raising estrogen and lowering progesterone levels. 

· Night-light cycling to stimulate normal ovulation and corpus luteum formation. 

· Implemented with a 5-watt night-light on nights 12-14 in bedroom (dark the rest of the month)

· Wide-spectrum light exposure in the morning combined with melatonin at night can be used to 

· Help to reestablish synchronism of the normal diurnal rhythms of hormone secretion. 

· Melatonin taken at night before bedtime can be beneficial since it lowers both GnRH and estrogen. 

· Reflexology:  resolved mood problems

· Auricular acupuncture:  decreased a variety of Sx

· Biofeedback/ Relaxation response 

· Coping skills therapy

· Example Treatments for PMS subtypes:

· Specific treatment for PMS-A: 

· Passiflora incamata, Valeriana sitchensis, Cimicifuga racemosa, Piper methysticum 

· magnesium: 1000 mg/day, calcium: 1000 mg/day 

· caffeine avoidance 

· Specific treatment for PMS-H: 

· Taraxacum: (leaf): 4 times/day 

· Vitamin B6: 100 mg 2 times/day

· sodium chloride restriction

· Specific treatment for PMS-C: 

· Hypoglycemic diet 
· chromium 200 mcg/day 

· niacinamide: 250 mg/day 
· Specific treatment for PMS-D: 

· Hypericum perforatum: 0 1:2 20-30 minims 3 times/day 

· tyrosine: 500 mg 2 times/day 

· exercise 

· folic acid: 2 mg/day 

· Vitamin B12: 1000 mcg/day 

	
	Premenstrual Syndrome

PMS
	Premenstrual Dysphoric Disorder PMDD
	Premenstrual Manifestation

	Description


	-Monthly recurrence of >5 physical or affective Sx in the luteal phase

-Sx remit in the follicular phase 


	A depressive disorder that is severe enough to markedly interfere with work, school or usual activities.  

-recurs for a majority of 12 m 

-5 Sx present during last luteal week including one of the following:  
	-Sx are always present and do not remit.  

-Sx worsen in the week prior to menses.



	
	-Sx not an exacerbation of another disorder

-confirmed by > 2 cycles of prospective charting (daily evaluation by the patient.

	Pathophysiology
	-PMS symptoms tend to mimic the rise and fall in progesterone with a time lag of ~4days.  Estrogen may be excess or progesterone deficient.

-Altered prostaglandin synthesis.

-Neurotransmitter dysfunction

-psychological abnormalities

-More likely, a constitutional predisposition toward heightened sensitivity to steroid hormone fluctuations occurs.  
	
	

	Sn/Sx


	see p 193 for the time frame regarding Sx as diagnostic criteria
	Markedly depressed mood, anxiety, affective lability, decreased interest in activities Sx occur throughout the cycle, worsen during the luteal phase and remit with menses
	

	
	Affective 
	Somatic
	
	

	
	depression, sadness, anger, forgetfulness, irritability,  anxiety, confusion, changeable mood,/over-sensitivity, social withdrawal
	fatigue, breast tenderness, distension or bloating, headache, GI upset, appetite changes
	
	

	Onset/ Course


	Prevalence has been predicted to be up to 80% of reproductive age women.

With prospective charting, only about 40% of those complaining of PMS actually have PMS.

Typologies:

PMT-A:  anxiety, insomnia, depression.  characterized by elevated blood estrogens and low progesterone during luteal phase

PMT-B:  weight gain, breast tenderness/engorgement, abdominal bloating, edema of face and extremities. 

PMT-C:  cravings for sweets, increased appetite, aggravated by sugars.  Caused by large amounts of refined simple CHO.  During the luteal phase there is increased CHO intolerance

PMT-D:  depression, lethargy, confusion, forgetfulness.  Progesteron may be higher than normal during the mid-luteal phase and elevated adrenal hormones may occur.  Consider Lead excess.  Treat considering serotonin levels. 
	regularly occur during the last week before the onset of menses and remit within a few days of the onset of menses
	

	History
	Menstrual Hx

-symptom picture:  determine which Sx occur and when and duration

identify most significant PMS Sx

aggravating factors:  OCP, HRT, other medications/drugs, psychosocial

Key lifestyle habits:  exposure to exogenous estrogens

	Physical Exam
	thyroid, mucous membranes, abdominal exam (pelvic and breast if these have not been completed recently)

	Lab Dx
	1( tests: regular periods and flow

CBC

TSH:  hypothyroid

Chem panel (with lipids if indicated)

2( tests:  irregular menses, perimenopause

FSH:  perimenopause

PRL:  hyperprolactinemia, stress-induced menstrual irregularity

DHEAs, 17(-progesterone:  chronic anovulation d/t PCOD or adrenal 
hyperplasia  

Testosterone, US:  PCOD
	
	

	DDX
	perimenopause

hypothyroidism

hyperprolactinemia

adverse effect of hormone medications

pre-existing medical condition

irregular menstruation

fibromyalgia
	-affective or other mood disorder including depression, dysthymia

-chronic fatigue syndrome
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